



# The New Novel Oral Anticoagulants (NOACs) In Patients With Atrial Fibrillation: Dogma, Dilemmas, And Decisions On Dosing

James A. Reiffel, MD

Department of Medicine, Division of Cardiology, The Columbia University Medical Center

With the advent of the new novel oral anticoagulants (NOACs) and specifically, their role in patients with atrial fibrillation (AF), the epitaph for warfarin is being written. Leaving aside AF patients with mechanical prosthetic valves or rheumatic mitral stenosis, for whom these agents are not indicated, there hardly seems a role for warfarin in this population any more. In the aftermath of RE-LY (dabigatran vs warfarin),<sup>1</sup> ROCKET AF (rivaroxaban vs warfarin),<sup>2</sup> ARISTOTLE (apixaban vs warfarin),<sup>3</sup> and ENGAGE AF (edoxaban vs warfarin),<sup>4</sup> the reports of these pivotal trials taken individually along with the data from multiple meta-analyses examining them together<sup>5-13</sup> clearly show that better clinical outcomes are obtained with these new agents. All reduce stroke and systemic embolism at least as well as warfarin; all are superior in reducing hemorrhagic stroke and intracerebral bleeds than warfarin; some are superior to warfarin in reducing all strokes and systemic emboli; and dabigatran is superior at specifically reducing ischemic stroke. Simultaneously, the NOACs (several or all) have reduced mortality versus warfarin and have reduced major and fatal bleeding versus warfarin.<sup>1-13</sup> Gastrointestinal bleeding appears higher with the NOACs than warfarin (with the exception of apixaban in the ARISTOTLE trial) but still with lower fatality. None of the NOACs require anticoagulant blood test monitoring (in contrast to warfarin) and all have fewer drug interactions than warfarin. While rivaroxaban requires significant food intake at the time the dose is taken, none of the NOACs has the multiple food interactions that can plague warfarin users and warfarin dosing. Additionally, as regards dosing, the options with the NOACs are limited, and infrequently change over time, which contrasts dramatically with the picture seen with warfarin. Finally, while the medication cost itself of any of the NOACs is higher than

Guest Editor - JAFIB 6th floor, Milstein Hospital Building, ECG Laboratory Administration Office177 Fort Washington Ave., New York, NY 10032.



James A. Reiffel, MD

that of generic warfarin, multiple cost-effectiveness analyses<sup>14,15</sup> have shown that when global costs are considered, including factors associated with laboratory testing, care-related costs of strokes, systemic emboli, bleeding, and the like, the NOACs are or may be preferable. And, in my practice, the higher costs of the NOACs can be lessened by obtaining them through discounted pharmacy sources (such as at COSTCO) and can be offset by purchasing other routine items in discount outlets (again, such as COSTCO) where the significant cost savings on other products purchased can offset higher medication co-pays.

That having been said, the use of the NOACs in patients with AF [specifically "non-valvular AF", the somewhat misleading term that has been used in their indication statements\*] does require some important dosing considerations that can pose and has posed confusion for some practitioners and may result in harm to patients if not followed appropriately. To some extent the dosing regimens are dogmatic: they are clearly stated in the package insert of each of the so-far FDA approved agents – dabigatran, rivaroxaban, and apixaban. However, to some extent, clinical acumen, experience, and judgment are necessary to maximize the benefit of these agents for our patients. For some, the Federal Food and Drug Administration (FDA) has tied our hands unnecessarily.\*\*

\*"Non-valvular AF is a term used primarily to reflect the exclusions utilized in the pivotal trials of AF patients that compared the NOACs with warfarin. In general, the exclusions included mechanical prosthetic heart valves (for which the issue of thrombus formation is more complex regarding site, mechanism, and anticoagulant dosing), rheumatic valve disease – primarily mitral stenosis (as such patients were excluded from the old warfarin-placebo trials on which the expected warfarin efficacy rates and statistical boundaries used in the pivotal AF trials versus the NOACs were based), and patients whose valve disease was so hemodynamically advanced that intervention was likely in the near future (such that it would be unlikely for them to complete the pivotal trial).

\*\* Note also, in the material below, that only drug interactions that affect dosing/pharmacokinetics are discussed. Pharmacodynamic interactions that may increase bleeding risk, such as co-administered

antiplatelet agents, nonsteroidal anti-inflammatory drugs, and the like are not discussed as they apply equally to each of the agents considered and regardless of the dose used.

#### Dabigatran

Dabigatran is available in the U.S. for AF (not yet indicated for venous thrombosis or pulmonary embolism) in doses of 150 mg bid and 75 mg bid.<sup>16</sup> It may be taken with or without food; however, in my experience, the likelihood of gastrointestinal symptoms, which are the most common side effect encountered with dabigatran, are less if it is taken with food. The 150 mg bid approval was based upon its data in RE-LY.<sup>1</sup> The 75 mg bid dose approval was based upon pharmacokinetic modeling such that for patients whose creatinine clearance (CrCl) is 15-30 cc/min, this dose would provide serum concentrations in the same range as the higher dose in patients with better renal function. Both doses are contraindicated in patients with a CrCl <15 cc/min. Accordingly, CrCl needs to be assessed prior to starting dabigatran and periodically during its use as clinically appropriate.

Elsewhere in much of the world, a dose of 110 mg bid is available. This dose, too, was based upon its data from RE-LY<sup>1</sup> where it was non-inferior to warfarin in reducing stroke and systemic embolism while simultaneously proving superior as regards its bleeding profile. Reasons given for its lack of availability in the U.S.<sup>17,18</sup> have included the concern that the 150 mg bid was not only superior to warfarin but it was also superior to the 110 mg bid dose and that release of the latter might deprive patients of the superior dose if physicians failed to dose-escalate most patients. It is not apparent to me why a dosing algorithm such as is used for dofetilide could not have been utilized. That is, mandate starting with the 150 mg bid dose unless specific clinical conditions were present or were to develop, in which case down-titration would be indicated.

Drug interactions with dabigatran essentially only relate to potent P-glycoprotein (P-gp) inducers [such as rifampin or St. John's wart] (which can reduce dabigatran levels) and inhibitors [such as ketoconazole or dronedarone] (which can raise dabigatran levels). For patients with moderate renal impairment (CrCl 30-50 mL/min), the package insert<sup>16</sup> says to consider reducing the dose of dabigatran to 75 mg twice daily when dronedarone or systemic ketoconazole is coadministered with dabigatran. For patients with severe renal impairment (CrCl 15-30 mL/min), avoid concomitant use of dabigatran and P-gp inhibitors. However, what should a clinician do if the patient has mild renal impairment, such as a CrCl of 50-70 cc/min and is taking a mild-moderate P-gp inhibitor, such as amiodarone, or others? Clinical judgment might suggest (and clinical practice outside the U.S. would support) the use of the 110 mg bid dose were it available in the U.S. Some physicians in the U.S. have tried to mimic this total daily dose by using 75 mg tid or by alternating 75 mg and 150 mg doses bid under such circumstances.<sup>19,20</sup> It is my sincere hope that the FDA will reconsider their prior adverse determination regarding the 110 mg bid dose, which I believe was wrong, such that our patients will be the better for it. In this regard, the FDA certainly could do so utilizing pharmacokinetic modeling in the same manner as they used to approve the 75 mg bid dose. If only they would. Notably, the 110 mg bid dose was not approved by the FDA despite non-inferior efficacy versus warfarin plus less bleeding while rivaroxaban (see below) was approved with both similar efficacy and bleeding (non-inferiority) versus warfarin.

## Rivaroxaban

Rivaroxaban is available in the U.S. for AF as well as for venous thrombosis and pulmonary embolism.<sup>21</sup> Importantly, and notably, the doses used are not the same for AF as for its other indications.<sup>21</sup> For AF, the dose is 20 mg taken with the evening meal for CrCl >50 cc/ min, and 15 mg taken with the evening meal for CrCl 15-50 cc/min. These doses are taken directly from the doses used in ROCKET AF<sup>2</sup> (although in ROCKET AF, the minimum CrCl allowed for enrollment in the trial was 30 cc/min). Like dabigatran, rivaroxaban is contraindicated for CrCl <15 cc/min. In contrast, for the treatment of deep vein thrombosis (DVT) or pulmonary embolism (PE), the dose is 15 mg bid taken with food for the first 21 days followed by 20 mg taken once a day with food (but not specifically with the evening meal). For the prevention of DVT in medically ill patients, the dose is 20 mg taken once a day with food; for prevention of DVT/PE after knee or hip surgery, the dose is 10 mg once a day for 12 days (knee) or 10 mg once a day for 35 days (hip). CrCl is not used to guide dosing for these non-AF, shorter-term indications.

Rivaroxaban, like dabigatran, interacts with P-gp inducers and inhibitors. However, rivaroxaban is less dependent upon renal function for its elimination than dabigatran (for which 80% of dabigatran's elimination is renal) as rivaroxaban is also hepatically metabolized (by the cytochrome P450 system). Consequently, it is only in the presence of strong inhibitors or inducers of both P-gp and CYP3A4 (dual inhibitors or inducers) that important interactions occur with rivaroxaban.<sup>21</sup> Concomitant use of rivaroxaban and strong dual inhibitors or inducers should be avoided. Strong dual inhibitors include many antifungal and antiviral agents while strong inducers include phenytoin, rifampin, St. John's wart, and carbamazepine. Rivaroxaban should be used in the presence of mild to moderate dual inhibitors if clinically justifiable. These include amiodarone, dronedarone, quinidine, ranolazine, verapamil, and many non-cardiac drugs.<sup>21</sup> However, this list is far shorter than the list of agents that interact with warfarin. Whether the use of 15 mg rather than 20 mg daily would be appropriate if a mild-moderate dual inhibitor was co-administered has not been studied and is not noted in the package insert. Similarly, the package insert does not discuss why the dose must be taken with the evening meal for AF, but with any meal for the non-AF indications. While these dosing differences reflect the dosing regimens used in the specific pivotal trials that led to the specific indications approved, a rationale for maintaining the differences in clinical practice should be provided, in my opinion, if there is a sound clinical/physiological rationale. Moreover, it should be simple enough to do a pharmacokinetic study of giving the drug with a substantial breakfast versus the evening meal to determine if the different dosing-meal patterns should be continued. However, I have not seen any public mention of such a study.

## Apixaban

Apixaban is available in the U.S. for AF (not yet indicated for venous thrombosis or pulmonary embolism) in doses of 5 mg bid and 2.5 mg bid.<sup>22</sup> The approval of these doses was based upon their use and results in ARISTOTLE.<sup>3</sup> 5 mg bid is the dose for most patients. 2.5 mg bid should be used if any two of the following three conditions are present: age 80 years or above, body weight 60 kg or less, or serum creatinine 1.5 mg/dl or higher. Apixaban is less dependent upon renal clearance (only about 27% of the drug is renally cleared) than is dabigatran or rivaroxaban; hence, its dosing is

not adjusted solely based upon CrCl. Very recently, an update to the package insert <sup>22</sup> notes that for patients on dialysis, the 5 mg bid dose is to be used unless one or the other of the age and weight factors is present. However, as most of apixaban's clearance is hepatic, the 2.5 mg bid dose should also be used if the patient is taking a strong dual P-gp and CYP3A4 inhibitor.<sup>22</sup> For patients already taking the 2.5 mg bid dose, strong dual inhibitors should be avoided. In contrast to rivaroxaban, apixaban can be taken with or without food. As with rivaroxaban, co-administration of apixaban and strong dual inducers should be avoided.

#### Edoxaban

Edoxaban is not yet FDA approved for use, so, no package insert or other specific guidelines are yet available. However, based upon its results in ENGAGE AF,4 it seems likely that we will see this agent become available as well. Edoxaban's renal clearance is 35-50%, so renal function will likely be a consideration in its dosing regimen. In ENGAGE AF,<sup>4</sup> doses of 30 mg and 60 mg daily were compared to warfarin. The dose was lowered by 50% if the CrCl was 30-50 cc/min, if the patient's weight was 60 kg or less, or if the patient was taking a potent dual inhibitor (which, for this trial, included dronedarone, quinidine, or verapamil). CrCl < 30 cc/min was an exclusion in ENGAGE AF. Note, that whether a specific agent has been termed a strong versus moderate dual inhibitor has varied among the trials of the different factor Xa inhibitors (rivaroxaban, apixaban, and edoxaban) and in their package inserts.<sup>16,21,22</sup> In ENGAGE AF<sup>4</sup> if the dual inhibitor was stopped, apixaban's dose was re-increased, but if the former two factors were present, the dose was not changed during the trial. Given the observation that the clinically approved doses of dabigatran, rivaroxaban, and apixaban were based upon observations in their pivotal trials, it would seem to follow that these considerations will also hold true if/when edoxaban is approved. As for the specific edoxaban doses we might expect to see: In ENGAGE AF<sup>4</sup> both doses of edoxaban were non-inferior to warfarin for reducing stroke and systemic embolism; however, neither dose was superior by intention-to-treat [ITT] analysis while the 30 mg/d dose actually had a numerically higher incidence of these thromboembolic endpoints (hazard ratio 1.13 by ITT analysis). Both doses were associated with less major bleeding than warfarin. In the ITT analysis, the primary event rate was lower with edoxaban 60 mg/d than with edoxaban 30 mg/d (p<0.001); this difference was driven by a 29% relative reduction in ischemic stroke (236 vs 333 events) which more than offset a higher incidence of hemorrhagic stroke (49 vs 30 events); although hemorrhagic strokes had more severe sequelae. The overall stroke rare was: 1.69%/yr with warfarin, 1.49%/yr with 60 mg/d edoxaban (HzR 0.88, p=0.11), 1.91%/yr with 30 mg/d edoxaban (HzR 1.13, p=0.12). The hemorrhagic stroke rate was: 0.47%/yr with warfarin, 0.26%/yr with 60 mg/d edoxaban (HzR 0.54, p<0.001), 0.16%/yr with 30 mg/d edoxaban (HzR 0.33, p<0.001). The ischemic stroke rate was: 1.25%/yr with warfarin, 1.25% with 60 mg/d of edoxaban (HzR 1.0, p=0.97), 1.77%/yr with 30 mg/d edoxaban (HzR 1.41, p<0.001). In light of these numbers, as well as the FDA's approach with dabigatran it is possible, if not likely, that only the 60 mg dose will be approved, unless pharmacokinetic studies are utilized to determine the ultimately approved doses as was the case with dabigatran. Finally, given the interaction of this agent, too, with dual P-gp/CYP3A4 inhibitors and inducers, their coadministration will also likely play a role in dosing recommendations.

#### **Final Thoughts**

In light of the above, I have difficulty in my own mind justifying the initiation of warfarin rather than a NOAC in a patient with "non-valvular" AF and risk-markers for stroke/systemic embolism. The NOACs have better efficacy/safety profile,; are more convenient for patients and physicians alike, and have fewer drug and dietary interactions. Nonetheless, when the NOACs are employed, especially in the setting of different doses for different indications, different doses for different concomitant clinical characteristics or disorders, or different doses with specific metabolic inhibitors/inducers, careful attention is/will be required to ensure that the efficacy and safety profiles established in their pivotal clinical trials will remain the same in the wider world of clinical practice. Hence, clinical acumen and judgment is necessary with these agents beyond their package insert dosing dictates.

## References:

- Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, Pogue J, Reilly PA, Themeles E, Varrone J, Wang S, Alings M, Xavier D, Zhu J, Diaz R, Lewis BS, Darius H, Diener HC, Joyner CD, Wallentin L, and the RE-LY Steering Committee and investigators. Dabigatran versus warfarin in patients with atrial fibrillation. New Engl J Med 2009; 361:1139-51.
- Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, Breithardt G, Halperin JL, Hankey GJ, Piccini JP, Becker RC, Nessel CC, Paolini JF, Berkowitz SD, Fox KA, Califf RM, ROCKET AF Investigators. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. New Engl J Med 2011; 365:883-891.
- 3. Granger CB, Alexander JH, McMurray JJV, Lopes RD, Hylek EM, Hanna M, Al-Khalidi HR, Ansell J, Atar D, Avezum A, Bahit C, Diaz R, Easton JD, Ezekowitz JA, Flaker G, Garcia D, Geraldes M, Gersh BJ, Golitsyn S, Goto S, Hermosillo AG, Hohnloser SH, Horowitz J, Mohan P, Jansky P, Lewis BS, Lopez-Sendon JL, Pais P, Parkhomenko A, Verheugt FWA, Zhu J, Wallentin L, for the ARISTOTLE Committees and Investigators. Apixaban versus warfarin in patients with atrial fibrillation. New Engl J Med 2011: 365:981-992.
- Giugliano RP, Ruff CT, Braunwald E, Murphy SA, Wiviott SD, Halperin JL, Waldo AL, Ezekowitz MD, Weitz JL, Spinar J, Ruzyllo W, Ruda M, Koretsune Y, Betcher J, Shi M, Grip LT, Patel SP, Patel I, Hanyok JJ, Mercuri M, Antman EM, ENGAGE AF-TIMI 48 Investigators. New Engl J Med 2013; 369:2093-2104.
- Dentali F, Riva N, Crowther M, Turpie AGG, Lip GYH, Ageno W. Efficacy and safety of the novel oral anticoagulants in atrial fibrillation: a systematic review and meta-analysis of the literature. Circulation 2012; 126:2381-2391.
- Berman JP, Halperin JL. Novel oral anticoagulants for stroke prevention in patients with atrial fibrillation. Hospital Practice 2013; 41:37-48.
- Dogliotti A, Paolasso E, Giugliano RP. Novel oral anticoagulants in atrial fibrillation: a meta-analysis of large, randomized, controlled trials versus warfarin. Clinical Cardiology 2013; 36:61-67.
- Kwong JS, Lam YY, Yan BP, Yu CM. Bleeding of new oral anticoagulants for stroke prevention in atrial fibrillation: a meta-analysis of randomized controlled trials. Cardiovascular Drugs & Therapy 2013; 27:23-35.
- Ntaios G, Papavasileiou V, Diener HC, Makaritsis K, Michel P. Nonvitamin-K antagonist oral anticoagulants in patient with atrial fibrillation and previous stroke or transient ischemic attack: a systematic review and meta-analysis of randomized controlled trials. Stroke 2012; 43:3298-3304.
- Baker WL, Phung OJ. Systematic review and adjusted indirect comparison metaanalysis of oral anticoagulants in atrial fibrillation. Circulation Cardiovascular Quality & Outcomes. 2012; 5:711-719.
- Miller CS, Grandi Sm, Shimony A, Filion KB, Eisenberg MJ. Meta-analysis of efficacy and safety of new oral anticoagulants (dabigatran, rivaroxaban, apixaban) versus warfarin in patients with atrial fibrillation. Am J Cardiol 2012; 110:453-

460.

- Liu T, Korantzopoulos P, Li L, Li G. Survival benefit of new anticoagulants compared with warfarin in patients with atrial fibrillation: a meta-analysis. International J. Cardiol 2012; 156:96-97.
- Albertson IE, Rasmussen LH, Overvad TF, Graungaard T, Larsen TB, Lip GY. Risk of stroke or systemic embolism in atrial fibrillation patients treated with warfarin: a systematic review and meta-analysis. Stroke 2013; 44:1329-1336.
- Limone BL, Baker WL, Kluger J, Coleman CI. Novel anticoagulants for stroke prevention in atrial fibrillation: a systematic review of cost-effectiveness models. PLos ONE [Electronic Resource] 2013; 8:e62183.
- 15. Coyle D, Coyle K, Cameron C, Lee K, Kelly S, Steiner S, Wells GA. Costeffectiveness of new oral anticoagulants compared with warfarin in preventing stroke and other cardiovascular events in patients with atrial fibrillation. Value in Health 2013; 16:498-506.
- 16. PRADAXA package insert.
- 17. Beasley BN, Unger EF, Temple R. Anticoagulant options why the FDA approved a higher but not a lower dose of dabigatran. N Engl J Med 2011; 364:1788-90.
- Reiffel JA. Response to: risk of bleeding with 2 doses of dabigatran compared with warfarin in older and younger patients with atrial fibrillation: an analysis of the RE-LY trial. Circulation 2012; 125:e292.
- Iyer V, Wang DY, Reiffel JA. Cross-trial comparisons: a source of confusion, use, or both in the management of patients with atrial fibrillation. Am Heart J 2013; 165:882-92.
- Iyer V, Singh HS, Reiffel JA. Dabigatran: comparison to warfarin, pathway to approval, and practical guidelines for use. J Cardiovasc Pharmacol Ther 2012; 17:237-247.
- 21. XARELTO package insert.
- 22. ELIQUIS package insert.